www.ersatzteil-service.de

NB2050 A

INSTRUCTION MANUAL

important:

Read this instruction manuaj carefully before putting the Brush Cutter into operation and strictly observe the safety regulations!
Preserve instruction manual carefullyl

lhr Ersatzteil-Partner

FUNRCGRBIN INDUSTRIES LTD. =

[\

Robin




www.ersatzteil-service.de

MACHINE BODY NB2050 (A) PARTS LIST (U.S. SPEC.)

lhr Ersatzteil-Partner




www.ersatzteil-service.de

MACHINE BODY NB2050 (A) PARTS LIST | (U.S. SPEC.)
e AT No. | QUANTITY DESCRIPTION Pﬁ'r

1 6740 i PIPE, SHAFT COMPL 6191017000
2 6745 1 SHAFT 6191501400
3 6721 1 GRIP 6214500400
4 1 LABEL, CAUTION 6199069010

5 5434 3 LABEL, CAUTION 6259514700-1
*7 6013 1 CASE, GEAR ASSY (INCL. 8~21) © 6193001005
6021 1 SHAFT, CUTTER SET 6193003001
6008 1 BALL BEARING (#60977) 6212500300
10 5310 1 BALL BEARING (#626ZZ) 0600069350
11 6031 1 BALL BEARING (#6000DDUY 0600109910
12 5539 1 WASHER, RECEIVE 6198500102
13 6112 1 WASHER, CLAMP COMPL 6218003000
14 6130 1 SNAPRING, OUTER (¢8) (03150638000
15 2318 1 SNAPRING, INNER (¢ 24) 0031424000
16 6128 1 SNAPRING, INNER (¢ 26) 0031426000
17 5309 1 BOLT, OIL (M6X9 W) 62530110612
18 9815 1 NUT (MB(C.CLOCK W) SW) 6258505001
20 6268 1 SOCKET HEAD BOLT (MS5X25 SW) 0119059890
21 5514 1 GASKET 6251501400
22 9816 1 SOCKETHEAD BOLT (M5X14 W,SW) 0119059490
*25 6034 1 HANDLE ASSY (INCL.26,27) 6194006600
26 6035 3 SCREW ASSEMBLY (MSX30 SW) 0043505300
27 7020 3 NUT (M3) 0021805060
* 30 1 CONTROL LEVER ASSY 6195018001
*35 . 7085 1 HANGER ASSY (INCL. 36) 6194002000
36 3577 1 SCREW ASSEMBLY (M5X25 W, SW) 0043605250

* 40 8100 1 PROTECTOR ASSY (INCL. 41, 42) 6218008003-2
43 2 BOLT (M6X30 W, SW) 0100069790

42 6283 1 CLAMP, PROTECTOR 6418500303-1

Ihr Ersatzteil-Partner




www.ersatzteil-service.de

CONTROL LEVER ASS'Y NB2050 (A) PARTS LIST (U.S. SPEC))

Izi%‘.[ PA%;}%Q QUANTITY DESCRIPTION PAKT
2 7086 1 CASE1 6195018010

3 7087 1 CASE2 6195018020

4 7091 1 LEVER §195018030

5 7092 1 SPRING 6195018040

6 7121 1 TUBE 6195018050

7 712 1 LEVER, SWITCH 6195018060

e 7142 1 WIRE SET (INCL. 9) 6195018110
9 1 CONTROL CABLE 6195018121

10 7144 1 PLATE, SWITCH 6195018130

1 6035 3 SCREW ASSEMBLY (MSx30 SW) 0043505300
12 7020 3 NUT (M) 0021805000
“30 1 CONTROL LEVER ASSY (INCL. 2~12) 6195018001

Ilhr Ersatzteil-Partner




www.ersatzteil-service.de

ENGINE BODY NB2050 (A) PARTS LIST (U.S. SPEC.)

lhr Ersatzteil-Partner




www.ersatzteil-service.de

ENGINE BODY NBE2050 (A) PARTS LIST (U.S. SPEC.)
Sl panre, | QuanTITY DESCRIPTION PART
v 5559 i CRANKCASE ASSY (INCL.2,3, 6, 8) 5191004001
2 7148 2 OIL SEAL 0440109980
3 1386 2 BALL BEARING _(#6000) 0600109986
4 5561 1 CYLINDER 5191500702
5 5517 1 GASKET, CYLINDER 5191500301
6 5518 1 GASKET, CRANKCASE 5191500400
7 5333 2 SOCKET HEAD BOLT (M5X20 W, SW) 0119059730
8 5341 3 SCREW (M5X25 SW) 0140059520
1 5562 1 CRANKSHAFT COMPL 5192001001-4
2 5563 1 PISTON 5192500800-1
13 5564 1 PIN, PISTON 5192500500
14 5565 1 RING, PISTON 5192500600
s 5330 2 CLIP 0565089970
20 5566 1 MUFFLER, EXHAUST (INCL.21) 5193001002-1
2 1 SPARK ARRESTER 5193001050
22 5568 1 GASKET, MUFFLER 5193500002
3 5567 2 SOCKET HEAD BOLT (M5X40 W) 0119059520
24 6537 1 INSULATOR COMPL 52330140002
25 5520 i GASKET, INSULATOR 5193500500
27 6686 1 GASKET, AIR CLEANER 5103502800
29 5569 2 SCREW (MSX25 W,SW) 0140059500
30 5570 1 PLATE, MUFFLER 5193500101
31 6907 1 WIRE 6165500201
“ 35 5571 i STARTER, REWIND (INCL. 36~43) 5195001001
36 5572 1 SWING ARM 5195002100
37 5573 g REEL 5195002030
38 5574 i SET SCREW 5195002060
39 5575 1 SPIRAL SPRING 5195002050
40 5576 1 STARTER ROPE 5255016020
41 7614 i STARTER KNOB 5225004020
2 5577 1 COLLAR 5195002110
43 5578 1 PULLEY 5195500000
45 oty 1 | COVER, CYLINDER 5195500104
46 5580 1 TAPPING SCREW (5% 14) 6601500500
47 5581 3 SCREW ASSEMBLY (M4X25 W, SW) 0043604250
a8 1 LABEL, MODEL 6199517200
49 3699 1 LABEL, TRADE MARK 5219500200

T Ersazist-rartner




www.ersatzteil-service.de

ENGINE BODY NB2050 (A) PARTS LIST (U.S. SPEC.)
KR adR | ouanTiTY DESCRIPTION PART

55 5583 1 TANK,FUEL 5196500003-1
56 5522 i TUBE 0851139953
57 7320 1 FILTER $236503900
58 3114 1 HOSE CLAMP 0561059990

* 59 9990 1 CAP, FUEL TANK ASSY (INCL. 60, 61) 5256059000
60 9000 1 CAP, FUEL TANK ASSY 5256058000
61 9010 1 STRAP ASSY 5256067000
65 6161 1 PLATE 5036500200-1
66 6162 1 PLATE 5036500300-1
67 6160 2 DAMPER 5216500200
70 1 FLYWHEEL 5197017010
7 i COIL, IGNITION 5197011010
7 1 TUBE 0851089950
73 1 CAP, PLUG 0655009870-1
75 6169 1 SPRING, PLUG CAP 0654009931
76 BM7A 1 PLUG, SPARK (BM7A) 0650149810
77 2 SCREW ASSEMBLY (M4X20 W, SW) 0043704200
78 5527 1 WIRE COMPL 5257018001-2
80 5585 1 CASE, CLUTCH COMPL 6195004002-2
81 3691 3 TAPPING SCREW 0150059980
82 7043 1 CLAMP 0566059980
83 5586 1 DAMPER, PIPE 6191500203
84 1 BRACKET, PIPE 6191501300
85 5588 1 SOCKET HEAD BOLT (M5 X25) 0119059880
86 1 SOCKET HEAD BOLT (M5X14 SW) 0119059850
87 5589 1 DRUM, CLUTCH COMPL 6192001001
83 5529 1 CLUTCH 6192002003
89 5359 1 SNAPRING, OUTER (& 10) 0031510000

lhr Ersatzteil-Partner




(U.S. SPEC.)

NB2050 (A) PARTS LIST

www.ersatzteil-service.de

VSRS

CARBURETOR & AIR CLEANER

lhr Ersatzteil-Partner




www.ersatzteil-service.de

CARBURETOR & AlR CLEANER NB2050 (A) PARTS LIST (U.S. SPEC))
ol pampNe, | QUANTITY DESCRIPTION PART
1 1 PLATE, AIR CLEANER ASSY 5193017010
2 1 CASE, AIR CLEANER 5193017020
3 1 ELEMENT, AIR CLEANER 5233504700
4 | 1 O-RING 0244159990
5 1 SCREW ASSY {(M5X14 W,SW) 0140059486
6 2 SCREW, PAN HEAD (M5 X60) 0043105600
*8 1 CARBURETOR (INCL. 10~~36) 5196032000
10 1 DIAPHRAGM ASSY 5196019040
11 1 DIAPHRAGM COVER 5196019050
12 2 SCREW 5196019060
13 1 PRIMING PUMP PLATE 5196019320
14 1 FILTER 5196019330
15 1 PRIMING PUMP 5246009040
16 1 COMBINATION VALVE 5246009030
17 1 PUMP COVER 5196019340
18 1 PUMP PLATE 5196019350
19 1 PUMP PACKING 5196019110
20 1 PUMP DIAPHRAGM ‘ ' 5196019120
21 1 PUMP PACKING 5196019130
22 4 SCREW 5196019140
23 1 O-RING 5196019150
‘ 24 1 MAIN JET 5196032010
‘ 25 1 CHECK VALVE ASSY 5196019368
26 1 O-RING 5196019410
27 1 GUIDE PLATE 5196019420
28 1 SCREW 5196019430
29 1 O-RING 5196019220
* 30 1 TOP ASSY  (INCL. 31~35) 5196031020
3T 1 ADJUST SCREW 5196019240
32 1 SLOW STOP SCREW 5196019259
33 1 LEVER END 5196019450
4 1 WASHER 5196019460
35 1 E-RING 5196019510
36 2 SCREW 5196019310
Ihr Ersatzteil-Partner




www.ersatzteil-service.de

STANDARD ACCESSORY NB2050 (A) PARTS LIST (U.S. SPEC))
KEY OUR PART
NO. PART No. QUANTITY DESCRIPTION Ho
1 9014 1 BAND ASSY 6197004000
*3 9015 1 TOOL (INCL. 4) 6199032000
4 8096 1 WRENCH, SOCKET HEAD  (M5) 0717049990

lbr Ersatzteil-Partner






